SPORTON LAB.

FCC RF Test Report Report No. : FR311601A

11AX80MIMO_Ant7_6785
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Ref Level 10.00 dBm Offset 16.64 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.12 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124.320 MHz 1.000 MHz 6.62770 GHz -55.40 dBm -51.28 dB -11.28dB
-124,320 MHz | -82,880MHz | 1,000 MHz | 6.66070 GHz -55.77 dém | 5165dB -11.66dB
-82,880 MHz -42,440 MHz 1.000 MHz 6.74254 GHz -43.84 dBm -39.72 dB -19.72 dB
42,440 MHz 41,440 MHz 1.000 MHz 6.74258 GHz -43.65 dBm -39.53 dB -19.93 dB
41.440 MHz 42.440 MHz 1.000 MHz 6.82742 GHz -43.10 dBm
42.440 MHz 82.880 MHz 1.000 MHz 6.82746 GHz -43.14 dBm
982.880 MHz 124,320 MHz 1.000 MHz 6.90922 GHz -54.86 dém
124,320 MHz 200.000 MHz 1.000 MHz 6.93570 GHz -54.66 dBm
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Spectrum Emission Mask Standard: None
Peak Power -4.51dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -124,080 MHz 1.000 MHz 6.60298 GHz | -55.35 dBm -50.84 dB -10.84 dB
-124,080 MHz -82.720 MHz | 1.000 MHz 6.66122 GHz | -55.76 dBm -51.25dB -11.33 dB
-82.720 MHz -42,360 MHz 1.000 MHz 6.74262 GHz | -43.58 dBm -39.07 dB -19.07 dB
-42.360 MHz -41.360 MHz 1.000 MHz 6.74266 GHz | -43.60 dBm -39.09 dB -19.49 dB
41.360 MHz 42.360 MHz 1.000 MHz 6.82734 GHz -44.20 dBm -39.69 dB -20.09 dB
42.360 MHz 82.720 MHz 1.000 MHz 6.82746 GHz -44.35 dBm -39.84 dB -19.82 dB
82.720 MHz 124.080 MHz 1.000 MHz 6.90906 GHz -55.16 dBm -50.65 dB -10.65 dB
124.080 MHz 200.000 MHz 1.000 MHz 6.91190 GHz -55.04 dBm -50.53 db -10.53 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311601A

11AX80MIMO_Ant7_6865
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CF 6.865 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Peak Power -3.94 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123.600 MHz 1.000 MHz 6.72902 GHz -55.43 dém 51.49 dB -11.49 dB
-123.600 MHz | -82,400MHz | 1.000 MHz | 6.74170 GHz -55.57 dBm | -51.62dB | -11.71dB
-82.400 MHz 42,200 MHz 1.000 MHz 6.82278 GHz -41.54 dBm -37.60 dB -17.59 dB
42,200 MHz -41.200 MHz 1.000 MHz 6.82262 GHz -42.64 dBm -38.70 dB -19.10 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.90718 GHz -41.91 dBm -37.96 dB -18.36 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.90722 GHz -41.71 dBm -37.77 dB -17.76 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.98854 GHz -55.17 dgm 51.23dB -11.25dB
123.600 MHz 200.000 MHz 1.000 MHz 7.02178 GHz -56.33 dBm -52.39 dB -12.39 dB
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10001 pts Span 400.0 MHz

Spectrum Emission Mask

Peak Power -3.67 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.,000 MHz -123.600 MHz 1.000 MHz 6.71082 GHz | -55.47 dBm -51.80 dB -11.80 dB
-123.600 MHz -82.400 MHz 1.000 MHz 6.74170 GHz | -55.63 dBm -51.96 dB -12.05 dB
-82.400 MHz -42.200 MHz 1.000 MHz 6.82274 GHz | -42.70 dBm -39.03 dB -19.02 dB
-42.200 MHz -41.200 MHz 1.000 MHz 6.82282 GHz | -42.59 dBm -38.92 dB -19.32 dB
41.200 MHz 42,200 MHz 1.000 MHz 6.90718 GHz -42.41 dBm -38.74 dB -19.14 dB
42,200 MHz 82,400 MHz 1.000 MHz 6.90722 GHz -42.51 dBm -38.84 dB -18.84 dB
52,400 MHz 123.600 MHz 1.000 MHz 6.958846 GHz -55.52 dBm -51.86 dB -11.90 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.95970 GHz -56.83 dBm -53.16 dB -13.16 db
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11AX80MIMO_Ant7_6945

Spectrum
Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
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[® 1Rm View
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-80 dBm
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.13 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.78086 GHz -55.16 dBm -52.03 dB -12.03 dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.82146 GHz -55.51 dBm 52.37 dB -12.39 dB
-82,400 MHz -42,200 MHz 1.000 MHz 6.90270 GHz -42.11 dBm -38.97 dB -18.95 dB
-42,200 MHz -41.200 MHz 1.000 MHz 6.90282 GHz -41.99 dBm -38.86 dB -19.26 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.98718 GHz -42.18 dBm .| -19.45 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.98722 GHz -41.44 dBm
82,400 MHz 123.600 MHz 1.000 MHz 7.06850 GHz -56.79 dgm
123.600 MHz 200.000 MHz 1.000 MHz 7.07002 GHz -56.58 dBm
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Spectrum Emission Mask Standard: None
Peak Power -3.86 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -122,880 MHz 1.000 MHz 6.76762 GHz | -55.41 dBm -51.54 dB -11.54 dB
-122,880 MHz -81.920 MHz 1.000 MHz 6.82230 GHz | -55.62 dBm -51.75 dB -11.81 dB
-81.920 MHz -41.960 MHz 1.000 MHz 6.90298 GHz | -41.94 dBm -38.08 dB -18.07 dB
-41.960 MHz -40.960 MHz 1.000 MHz 6.90306 GHz | -41.69 dBm -37.83 dB -18.23 dB
40.960 MHz 41.960 MHz 1.000 MHz 6.98694 GHz -41.93 dBm -38.07 dB -18.47 dB
41.960 MHz 81.920 MHz 1.000 MHz 6.98698 GHz -40.99 dBm -37.13 dB -17.12 dB
81.920 MHz 122.880 MHz 1.000 MHz 7.06786 GHz -57.07 dém -53.20 dB -13.21 dB
122.880 MHz 200.000 MHz 1.000 MHz 7.06878 GHz -56.65 dBm -52.99 db -12.99 dB
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Ref Level 10.00 dBm
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400.0 MHz

Range Low

Spectrum Emission Mask
Peak Power -3.31dBm
Range Up

Standard: None
RBW 1.000 MHz

RBW

Frequency Power Abs | PowerRel | Alimit |
-200.000 MHz | -123.360 MHz 1.000 MHz 6.90150 GHz -54.46 dBm 51.14 dB -11.14 dB
-123.360 MHz | -82,240MHz | 1,000 MHz | 6.90174 GHz -54.62 dam | 51.31dB  -11.34dB
-82,240 MHz -42,120 MHz 1.000 MHz 6.98278 GHz -41.52 dBm -38.21 dB -18.19 dB
-42,120 MHz 41,120 MHz 1.000 MHz 6.98290 GHz -41.31 dBm -38.00 dB -18.40 dB
41.120 MHz 42,120 MHz 1.000 MHz 7.06710 GHz -41.58 dBm -38.27 dB -18.67 dB
42,120 MHz 82.240 MHz 1.000 MHz 7.06718 GHz -41.44 dBm -38.13dB -18.12 dB
82.240 MHz 123,360 MHz 1.000 MHz 7.14834 GHz -56.79 dgm -53.48 dB -13.48 dB
123,360 MHz 200.000 MHz 1.000 MHz 7.14938 GHz -56.61 dBm -52.30 dB -13.30 dB
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Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBm l‘ ‘l
-20 de
" ) C
-30 dem
[
~40 dBm / \
-50 dBm
SS—
-60 dBm
-70 dBm
-80 dBm
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.32 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -124,080 MHz 1.000 MHz 6.89978 GHz | -54.99 dBm -50.66 dB -10.67 dB
-124,080 MHz -82.720 MHz | 1.000 MHz 6.90110 GHz | -55.28 dBm -50.96 dB | -11.02 dB
-82.720 MHz -42,360 MHz 1.000 MHz 6.98262 GHz | -43.83 dBm -39.51 dB -19.51 dB
-42.360 MHz -41.360 MHz 1.000 MHz 6.98266 GHz | -43.88 dBm -39.56 dB -19.96 dB
41.360 MHz 42.360 MHz 1.000 MHz 7.06734 GHz -44.10 dBm -39.78 dB -20.18 dB
42.360 MHz 82.720 MHz 1.000 MHz 7.06738 GHz -43.75 dBm -39.43 dB -19.42 dB
82.720 MHz 124.080 MHz 1.000 MHz 7.14842 GHz -57.20 dBm -52.88 dB -13.07 dB
124.080 MHz 200.000 MHz 1.000 MHz 7.16034 GHz -57.14 dBm -52.82 db -12.82 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311601A

11AX160MIMO_Ant7_6025
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Spectrum Emission Mask Standard: None
Peak Power -2.55 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -248.640 MHz 2,000 MHz 5.76000 GHz -53.75 dBm -51.20dB -11.20dB
-248.640 MHz | -165.760MHz | 2,000 MHz | 5.77656 GHz -54.26 dam | 51.71dB  -11.74dB
-165.760 MHz -83.880 MHz 2,000 MHz 5.86144 GHz -47.79 dBm -45.24 dB -17.45 dB
-83.880 MHz -82,880 MHz 2,000 MHz 5.94116 GHz -41.68 dBm -39.13 dB -19.97 dB
82.880 MHz 983.880 MHz 2.000 MHz 6.10884 GHz -41.35 dBm -38.80 dB -19.63 dB
93.880 MHz 165.760 MHz 2,000 MHz 6.10892 GHz -41.25 d&m -38.70 dB -18.69 dB
165.760 MHz 248,640 MHz 2,000 MHz 6.27360 GHz -54.81 dém -52.26 dB -12.27 db
248,640 MHz 400.000 MHz 2.000 MHz 6.40024 GHz -54.71 dém -52.16 dB -12.16 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.63 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.000 MHz -246.720 MHz 2.000 MHz 5.75960 GHz | -53.74 dBm -51.11 dB -11.11 dB
-246.720 MHz | -164.480 MHz 2.000 MHz 5.77856 GHz | -54.24 dBm -51.60dB -11.65 dB
-164.480 MHz -83.240 MHz 2.000 MHz 5.87969 GHz | -46.87 dBm -44.24 dB -18.13 dB
-83.240 MHz -82.240 MHz 2.000 MHz 5.94180 GHz | -41.13 dBm -38.50 dB -19.33 dB
82.240 MHz 83.240 MHz 2.000 MHz 6.10820 GHz -40.86 dBm -38.23 dB -19.07 dB
83.240 MHz 164.480 MHz 2.000 MHz 6.10836 GHz -40.81 dBm -38.18 dB -18.17 dB
164,480 MHz 246,720 MHz 2.000 MHz 6.27144 GHz -54.55 dBm -51.92 dB -11.96 dB
246.720 MHz 400.000 MHz 2.000 MHz 6.27208 GHz -54.50 dBm -51.87 db -11.87 dB
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sarans. FCC RF Test Report Report No. : FR311601A
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Spectrum Emission Mask Standard: None
Peak Power -2.82 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -250,080 MHz 2,000 MHz 5.87968 GHz -52.83 dBm -50.01 dB -10.01 dB
-250.080 MHz | -166.720MHz | 2,000 MHz | 5.93512 GHz -53.44 ddm | 50.62dB -10.65dB
-166.720 MHz -84.360 MHz 2,000 MHz 6.02024 GHz -47.56 dBm -44.74 dB -16.93 dB
-84.360 MHz -83.360 MHz 2,000 MHz 6.10068 GHz -41.38 dBm -38.57 d -19.40 dB
983.360 MHz 84.360 MHz 2.000 MHz 6.26932 GHz -42.14 dBm -39.32 dB -20.15 dB
84,360 MHz 166.720 MHz 2,000 MHz 6.26972 GHz -42.21 dBm -39.39dB -19.35 dB
166.720 MHz 250,080 MHz 2,000 MHz 6.43472 GHz -54.42 dgm -51.60 dB -11.65dB
250.080 MHz 400.000 MHz 2.000 MHz 6.57480 GHz -54.06 dBm -51.24 dB -11.24 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.88 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -248.160 MHz 2.000 MHz 5.87480 GHz | -52.89 dBm -50.02 dB -10.02 dB
-248.160 MHz | -165.440 MHz | 2.000 MHz 5.93696 GHz | -53.59 dBm -50.71dB -10.73 dB
-165.440 MHz -83.720 MHz 2.000 MHz 6.10124 GHz | -41.19 dBm -38.31 dB -18.31 dB
-83.720 MHz -82.720 MHz 2.000 MHz 6.10132 GHz | -41.36 dBm -38.48 dB -19.31 dB
82.720 MHz 83.720 MHz 2.000 MHz 6.26868 GHz -40.57 dBm -37.69 dB -18.52 dB
83.720 MHz 165.440 MHz 2.000 MHz 6.26876 GHz -40.42 dBm -37.54 dB -17.54 dB
165.440 MHz 248.160 MHz 2.000 MHz 6.43256 GHz -54.17 dBm -51.29 dB -11.38 dB
248.160 MHz 400.000 MHz 2.000 MHz 6.43472 GHz -54.11 dBm -51.23 db -11.23 dB
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sarans. FCC RF Test Report Report No. : FR311601A
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Spectrum Emission Mask Standard: None
Peak Power -2.18 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -248.640 MHz 2,000 MHz 6.04744 GHz -53.07 dBm -50.89 dB -10.89 dB
-248.640 MHz | -165.760MHz | 2,000 MHz | 6.09664 GHz -53.83 dém | 5166dB -11.70dB
-165.760 MHz -83.880 MHz 2,000 MHz 6.26092 GHz -41.44 dBm -39.27 d -19.25 dB
-83.880 MHz -82,880 MHz 2,000 MHz 6.26116 GHz -41.21 dBm -39.03 dB -19.87 dB
82.880 MHz 983.880 MHz 2.000 MHz 6.42884 GHz -41.41 dBm -39.24 dB -20.07 dB
93.880 MHz 165.760 MHz 2,000 MHz 6.42892 GHz -41.58 dBm -39.40 dB -19.40 dB
165.760 MHz 248,640 MHz 2,000 MHz 6.59352 GHz -54.00 dém 51.82 dB -11.84 dB
248,640 MHz 400.000 MHz 2.000 MHz 6.60032 GHz -53.79 dém -51.61 dB -11.61 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.30 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -248.640 MHz 2.000 MHz 6.04176 GHz | -53.55 dBm -50.25 dB -10.25 dB
-248.640 MHz  -165.760 MHz 2.000 MHz 6.09648 GHz | -54.48 dBm -51.18dB -11.19 dB
-165.760 MHz -83.880 MHz 2.000 MHz 6.26108 GHz | -41.62 dBm -38.33 dB -18.32 dB
-83.880 MHz -82.880 MHz 2.000 MHz 6.26116 GHz | -41.80 dBm -38.50 dB -19.34 dB
82.880 MHz 83.880 MHz 2.000 MHz 6.42884 GHz -42.08 dBm -38.78 dB -19.61 dB
83.880 MHz 165.760 MHz 2.000 MHz 6.42892 GHz -42.26 dBm -38.96 dB -18.96 dB
165.760 MHz 248.640 MHz 2.000 MHz 6.59336 GHz -54.28 dBm -50.98 dB -11.03 dB
248.640 MHz 400.000 MHz 2.000 MHz 6.74440 GHz -54.06 dBm -50.76 db -10.76 dB
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FCC RF Test Report

Report No. : FR311601A
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Spectrum Emission Mask
Peak Power -0.84 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -250,080 MHz 2.000 MHz 6.25456 GHz -51.06 dém -50.21 dB 1021 dB
-250.080 MHz | -166.720 MHz | 2.000 MHz | 6.25544 GHz -51.07 dBm | -50.23dB | -10.31dB
-166.720 MHz -84.360 MHz 2.000 MHz 6.33872 GHz -45.52 dBm -44.67 dB -16.71 dB
-84.360 MHz -63.360 MHz 2.000 MHz 6.42068 GHz -39.26 dBm -38.42 dB -19.25 dB
983.360 MHz 84.360 MHz 2.000 MHz 6.58932 GHz -36.96 dBm -36.11dB -16.95 dB
84,360 MHz 166.720 MHz 2,000 MHz 6.65687 GHz -42.59 dBm -41.74 dB -15.18 dB
166.720 MHz 250,080 MHz 2,000 MHz 6.75472 GHz -52.33 dém -51.48 dB -11.54 dB
250.080 MHz 400.000 MHz 2.000 MHz 6.76064 GHz -52.30 dém -51.46 dB -11.46 dB
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Ref Level 10.00 dBm Offset 16.26 dB Mode Sweep
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@ 1Rm View
Limit ¢heck PABS
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CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.33 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -247.200 MHz 2.000 MHz 6.25776 GHz | -52.22 dBm -50.89 dB -10.89 dB
-247.200 MHz | -164.800 MHz | 2.000 MHz 6.25792 GHz | -52.44 dBm -51.11dB -11.13 dB
-164.800 MHz -83.400 MHz 2.000 MHz 6.34224 GHz | -43.66 dBm -42.33 dB -14.53 dB
-83.400 MHz -82.400 MHz 2.000 MHz 6.42164 GHz | -38.67 dBm -37.34 dB -18.17 dB
82.400 MHz 83.400 MHz 2.000 MHz 6.58836 GHz -38.86 dBm -37.53 dB -18.37 dB
83.400 MHz 164.800 MHz 2.000 MHz 6.66920 GHz -46.55 dBm -45.22 dB -17.28 dB
164.800 MHz 247.200 MHz 2.000 MHz 6.75216 GHz -53.06 dBm 51.73 dB -11.74 dB
247.200 MHz 400.000 MHz 2.000 MHz 6.75672 GHz -52.95 dBm 51.62 db -11.62 dB
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11AX160MIMO_Ant7_6665
Spectrum
Ref Level 10.00 dBm Offset 16.48 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBm
-20 dBm
| —" —
-30 dBm = ~
— ~.
o —
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.28 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -247,200 MHz 2,000 MHz 6.41760 GHz -53.28 dém -52.00 dB -12.00 dB
-247.200 MHz | -164,800 MHz 2,000 MHz 6.41808 GHz -53.45 dém -52.17 dB -12.21 dB
-164.800 MHz -83.400 MHz 2,000 MHz 6.58156 GHz -38.82 dém -37.55 dB -17.54 dB
-83.400 MHz -82.400 MHz 2,000 MHz 6.58164 GHz -38.62 dém -37.54 dB -18.38 dB
982,400 MHz 83,400 MHz 2.000 MHz 6.74836 GHz -37.50 dBm -36.22 dB -17.06 dB
83.400 MHz 164.800 MHz 2,000 MHz 6.74860 GHz -37.11 d8m -35.83dB -15.81 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.91168 GHz -52.61 dBm 51.33dB -1141de
247.200 MHz 400.000 MHz 2.000 MHz 6.01464 GHz -52.59 dBm 1.31dB
I )
1.FEB.2023 00:15:42
11AX160MIMO_Ant8_6665
Spectrum o
Ref Level 10.00 dBm Offset 16.38 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf=26
-10 dBm
-20 dBm
-30 dBm
-
401 dRm
——
-50 dBm
R S——
-60 dBm
-70 dBm
-80 dBm
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.50 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.000 MHz | -249,600 MHz 2,000 MHz 6.41520 GHz | -53.20 dBm -51.60 dB -11.69 dB
-249.600 MHz | -166,400 MHz 2,000 MHz | 6.41560 GHz | -53.24 dBm -51.74 dB -11.77 dB
-166.400 MHz -84.200 MHz 2,000 MHz 6.43912 GHz | -46.26 dBm -44.76 dB -16.81 dB
-84.200 MHz -83.200 MHz 2,000 MHz 6.58084 GHz | -39.97 dBm -38.46 dB -19.30 dB
83.200 MHz 84.200 MHz 2.000 MHz 6.74916 GHz -39.17 dBm -37.66 dB -18.50 dB
84.200 MHz 166.400 MHz 2.000 MHz 6.81719 GHz -43.42 dBm -41.92 dB -15.30 dB
166.400 MHz 248,600 MHz 2.000 MHz 6.91416 GHz -52.67 dBm -51.36 dB -11.42 dB
248.600 MHz 400.000 MHz 2.000 MHz 6.91608 GHz -52.79 dBm -51.28 db -11.28 dB
il ) G
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11AX160MIMO_Ant7_6825

Spectrum o
Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm / B
=40 d
-50 dBm
q_"'—‘—h_.w_
-60 dBm
-70 dBm
-80 dBm
CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.08 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -248.160 MHz 2,000 MHz 6.57616 GHz -51.88 dBm -50.80 dB -10.80 dB
-248,160 MHz | -165.440 MHz 2,000 MHz 6.57688 GHz -51.92 dBm -50.84 dB -10.84 dB
-165.440 MHz -83.720 MHz 2,000 MHz 6.67777 GHz -42.16 dBm -41.08 dB -14.87 dB
-83.720 MHz -82,720 MHz 2,000 MHz 6.74132 GHz -38.03 dBm -36.94 dB -17.78 dB
82.720 MHz 83.720 MHz 2.000 MHz 6.90868 GHz -36.55 dBm -35.47 dB -16.30 dB
83.720 MHz 165.440 MHz 2,000 MHz 6.98184 GHz -39.95 dBm -38.87 dB -11.71de
165.440 MHz 248,160 MHz 2,000 MHz 7.02120 GHz -44.39 dBm -43.31 dB -10.85 dB
248,160 MHz 400.000 MHz 2.000 MHz 7.07440 GHz -52.63 dém -51.55 dB -11.55 dB

11AX160MIMO_Ant8_6825

Spectrum
Ref Level 10.00 dBm Offset 16.48 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28: r/_.—.,— v—__\
-10 dBm
-20 dBm - —
-30 dBm = R
a0d L T~
-50 dBm
———
-60 dBm
-70 dBm
-80 dBm
CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.88 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.000 MHz -250.560 MHz 2.000 MHz 6.57376 GHz | -49.33 dBm -48.45 dB -8.45 dB
-250.560 MHz -167.040 MHz 2.000 MHz 6.57480 GHz | -49.29 dBm -48.41 dB -8.46 dB
-167.040 MHz -84.520 MHz 2.000 MHz 6.65824 GHz | -42.11 dBm -41.23 dB -13.26 dB
-84.520 MHz -83.520 MHz 2.000 MHz 6.74052 GHz | -34.65 dBm -33.77 dB -14.60 dB
83.520 MHz 84.520 MHz 2.000 MHz 6.90948 GHz -31.34 dBm -30.46 dB -11.30 dB
84.520 MHz 167.040 MHz 2.000 MHz 6.97799 GHz -34.08 dBm -33.20 dB -6.57 dB
167.040 MHz 250.560 MHz 2.000 MHz 6.99248 GHz -36.25 dBm -35.37 dB -7.31 dB
250.560 MHz 400.000 MHz 2.000 MHz 7.07624 GHz -50.99 dBm -50.12 dB -10.12 dB
il J Gy
Date 00:21:48
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11AX160MIMO_Ant7_6985

Spectrum o
Ref Level 10.00 dBm Offset 16.72 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28: f—v_ v‘—j
-10 dBém
-20 dBm
il ]
-30 dBm
- e
40 dbm it ~
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.18 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -248.160 MHz 2,000 MHz 6.73472 GHz -52.10 dBm -51.92 dB -11.92dB
-248,160 MHz | -165.440 MHz 2,000 MHz 6.73704 GHz -52.08 dBm -51.89 dB -11.92 dB
-165.440 MHz -83.720 MHz 2,000 MHz 6.82200 GHz -45.13 dBm -44.95 dB -17.18 dB
-83.720 MHz -82,720 MHz 2,000 MHz 6.90132 GHz -37.61 dBm -37.43 dB -18.26 dB
82.720 MHz 83.720 MHz 2.000 MHz 7.06868 GHz -35.83 dBm -35.65dB -16.48 dB
83.720 MHz 165.440 MHz 2,000 MHz 7.14960 GHz -40.85 dBm -40.67 dB -12.75 dB
165.440 MHz 248,160 MHz 2,000 MHz 7.16560 GHz -42.70 dém -42.52 dB -12.32 dB
248,160 MHz 400.000 MHz 2.000 MHz 7.23448 GHz -54.42 dgm -54.23 dB -14.23 dB

il J [T

11AX160MIMO_Ant8_6985

Spectrum A
Ref Level 10.00 dBm Offset 16.64 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfh=26 f'—-' ,_‘_j
-10 dBm
-20 dem
-30 dem - —
—40.d
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.79 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -247 680 MHz 2.000 MHz 6.73376 GHz | -50.26 dBm -49.47 dB -9.47 dB
-247 680 MHz -165.120 MHz 2.000 MHz 6.73736 GHz | -50.32 dBm -49.53 dB -9.54 dB
-165.120 MHz -83.560 MHz 2.000 MHz 6.82128 GHz | -41.80 dBm -41.01 dB -13.15 dB
-83.560 MHz -82.560 MHz 2.000 MHz 6.90148 GHz | -34.72 dBm -33.93 dB -14.76 dB
82.560 MHz 83.560 MHz 2.000 MHz 7.06852 GHz -32.27 dBm -31.48 dB -12.31 dB
83.560 MHz 165.120 MHz 2.000 MHz 7.14192 GHz -35.62 dBm -35.02 dB -7.83 dB
165.120 MHz 247.680 MHz 2.000 MHz 7.15920 GHz -37.59 dBm -36.80 dB -7.48 dB
247.680 MHz 400.000 MHz 2.000 MHz 7.23288 GHz -52.52 dBm -51.73 dB -11.73 dB

il J [T
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<llax Partial RU>

Maximum power spectral density

Test Result
Test Antenna Freq Ru Ru Result Gain EIRP Limit Verdict
Mode (MHz) Size | Index [[dBm/MHZ] [dBm/MHZz]|[dBm/MHZ]
26Tone | RUO -6 1.52 -4.48 <-1.00 |PASS

Ant7 5955 52Tone | RU37 -6.33 1.52 -4.81 <-1.00 | PASS
106Tone | RUS3 -5.81 1.52 -4.29 <-1.00 | PASS
26Tone | RUO -6.81 1.68 -5.13 <-1.00 | PASS
Ant8 5955 52Tone | RU37 -6.32 1.68 -4.64 <-1.00 | PASS
106Tone | RUS3 -6.63 1.68 -4.95 <-1.00 | PASS
26Tone | RUO -3.38 1.60 -1.78 <-1.00 | PASS
total 5955 52Tone | RU37 -3.31 1.60 -1.71 <-1.00 | PASS
106Tone | RU53 -3.19 1.60 -1.59 <-1.00 | PASS
26Tone | RUO -7.29 1.52 -5.77 <-1.00 | PASS
Ant7 6195 52Tone | RU37 -7.37 1.52 -5.85 <-1.00 | PASS
106Tone | RU53 -5.57 1.52 -4.05 <-1.00 | PASS
26Tone | RUO -6.5 1.68 -4.82 <-1.00 | PASS
Ant8 6195 52Tone | RU37 -6.48 1.68 -4.80 <-1.00 | PASS
106Tone | RU53 -7.02 1.68 -5.34 <-1.00 | PASS
26Tone | RUO -3.87 1.60 -2.27 <-1.00 | PASS
total 6195 52Tone | RU37 -3.89 1.60 -2.29 <-1.00 | PASS
11AX20MIMO 106Tone | RU53 -3.22 1.60 -1.62 <-1.00 | PASS
26Tone | RU8 -6.22 1.52 -4.70 <-1.00 | PASS
Ant7 6415 52Tone | RU40 -6.23 1.52 -4.71 <-1.00 | PASS
106Tone | RU54 -6.18 1.52 -4.66 <-1.00 | PASS
26Tone | RU8 -6.77 1.68 -5.09 <-1.00 | PASS
Ant8 6415 52Tone | RU40 -6.34 1.68 -4.66 <-1.00 | PASS
106Tone | RU54 -6.27 1.68 -4.59 <-1.00 | PASS
26Tone | RU8 -3.48 1.60 -1.88 <-1.00 | PASS
total 6415 52Tone | RU40 -3.27 1.60 -1.67 <-1.00 | PASS
106Tone | RU54 -3.21 1.60 -1.61 <-1.00 | PASS
26Tone | RUO -4.15 -0.80 -4.95 <-1.00 | PASS
Ant7 6435 52Tone | RU37 -4.24 -0.80 -5.04 <-1.00 | PASS
106Tone | RU53 -4.25 -0.80 -5.05 <-1.00 | PASS
26Tone | RUO -5 0.20 -4.80 <-1.00 | PASS
Ant8 6435 52Tone | RU37 -4.86 0.20 -4.66 <-1.00 | PASS
106Tone | RU53 -4.77 0.20 -4.57 <-1.00 | PASS
26Tone | RUO -1.54 -0.27 -1.81 <-1.00 | PASS
52Tone | RU37 -1.53 -0.27 -1.80 <-1.00 | PASS

total 6435
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106Tone | RU53 -1.49 -0.27 -1.76 <-1.00 | PASS
26Tone | RUO -4.86 -0.80 -5.66 <-1.00 | PASS
Ant7 6475 52Tone | RU37 -5 -0.80 -5.80 <-1.00 | PASS
106Tone | RU53 -4.95 -0.80 -5.75 <-1.00 | PASS
26Tone | RUO -4.64 0.20 -4.44 <-1.00 | PASS
Ant8 6475 52Tone | RU37 -3.97 0.20 -3.77 <-1.00 | PASS
106Tone | RU53 -3.93 0.20 -3.73 <-1.00 | PASS
26Tone | RUO -1.74 -0.27 -2.01 <-1.00 | PASS
total 6475 52Tone | RU37 -1.44 -0.27 -1.71 <-1.00 | PASS
106Tone | RU53 -1.40 -0.27 -1.67 <-1.00 | PASS
26Tone | RU8 -4.86 -0.80 -5.66 <-1.00 | PASS
Ant7 6515 52Tone | RU40 -4.54 -0.80 -5.34 <-1.00 | PASS
106Tone | RU54 -4.41 -0.80 -5.21 <-1.00 | PASS
26Tone | RU8 -4.77 0.20 -4.57 <-1.00 | PASS
Ant8 6515 52Tone | RU40 -4.88 0.20 -4.68 <-1.00 | PASS
106Tone | RU54 -4.84 0.20 -4.64 <-1.00 | PASS
26Tone | RU8 -1.80 -0.27 -2.07 <-1.00 | PASS
total 6515 52Tone | RU40 -1.70 -0.27 -1.97 <-1.00 | PASS
106Tone | RU54 -1.61 -0.27 -1.88 <-1.00 | PASS
26Tone | RUO -4.85 0.58 -4.27 <-1.00 | PASS
Ant7 6535 52Tone | RU37 -5.2 0.58 -4.62 <-1.00 | PASS
106Tone | RUS3 -4.87 0.58 -4.29 <-1.00 | PASS
26Tone | RUO -4.8 -0.70 -5.50 <-1.00 | PASS
Ant8 6535 52Tone | RU37 -4.6 -0.70 -5.30 <-1.00 | PASS
106Tone | RUS3 -4.53 -0.70 -5.23 <-1.00 | PASS
26Tone | RUO -1.81 -0.01 -1.82 <-1.00 | PASS
total 6535 52Tone | RU37 -1.88 -0.01 -1.89 <-1.00 | PASS
106Tone | RU53 -1.69 -0.01 -1.70 <-1.00 | PASS
26Tone | RUO -3.82 0.58 -3.24 <-1.00 | PASS
Ant7 6695 52Tone | RU37 -4.53 0.58 -3.95 <-1.00 | PASS
106Tone | RU53 -4.42 0.58 -3.84 <-1.00 | PASS
26Tone | RUO -5.8 -0.70 -6.50 <-1.00 | PASS
Ant8 6695 52Tone | RU37 -4.49 -0.70 -5.19 <-1.00 | PASS
106Tone | RU53 -4.38 -0.70 -5.08 <-1.00 | PASS
26Tone | RUO -1.69 -0.01 -1.70 <-1.00 | PASS
total 6695 52Tone | RU37 -1.50 -0.01 -1.51 <-1.00 | PASS
106Tone | RU53 -1.39 -0.01 -1.40 <-1.00 | PASS
26Tone | RU8 -4.76 0.58 -4.18 <-1.00 | PASS
Ant7 6855 52Tone | RU40 -4.08 0.58 -3.50 <-1.00 | PASS
106Tone | RU54 -3.96 0.58 -3.38 <-1.00 | PASS
26Tone | RU8 -5.36 -0.70 -6.06 <-1.00 | PASS
52Tone | RU40 -5.11 -0.70 -5.81 <-1.00 | PASS

Ant8 6855
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106Tone | RU54 -5 -0.70 -5.70 <-1.00 | PASS
26Tone | RU8 -2.04 -0.01 -2.05 <-1.00 | PASS
total 6855 52Tone | RU40 -1.55 -0.01 -1.56 <-1.00 | PASS
106Tone | RU54 -1.44 -0.01 -1.45 <-1.00 | PASS
26Tone | RU8 -4.48 0.58 -3.90 <-1.00 | PASS
Ant7 6875 52Tone | RU40 -3.89 0.58 -3.31 <-1.00 | PASS
106Tone | RU54 -3.83 0.58 -3.25 <-1.00 | PASS
26Tone | RU8 -5.32 -0.70 -6.02 <-1.00 | PASS
Ant8 6875 52Tone | RU40 -5.06 -0.70 -5.76 <-1.00 | PASS
106Tone | RU54 -5.05 -0.70 -5.75 <-1.00 | PASS
26Tone | RU8 -1.87 -0.01 -1.88 <-1.00 | PASS
total 6875 52Tone | RU40 -1.43 -0.01 -1.44 <-1.00 | PASS
106Tone | RU54 -1.39 -0.01 -1.40 <-1.00 | PASS
26Tone | RUO -4.05 -0.03 -4.08 <-1.00 | PASS
Ant7 6895 52Tone | RU37 -3.83 -0.03 -3.86 <-1.00 | PASS
106Tone | RUS3 -3.74 -0.03 -3.77 <-1.00 | PASS
26Tone | RUO -5.91 -1.04| -6.95 <-1.00 | PASS
Ant8 6895 52Tone | RU37 -5.17 -1.04| -6.21 <-1.00 | PASS
106Tone | RUS3 -5.07 -1.04| -6.11 <-1.00 | PASS
26Tone | RUO -1.87 -0.51 -2.38 <-1.00 | PASS
total 6895 52Tone | RU37 -1.44 -0.51 -1.95 <-1.00 | PASS
106Tone | RUS3 -1.34 -0.51 -1.85 <-1.00 | PASS
26Tone | RUO -3.85 -0.03 -3.88 <-1.00 | PASS
Ant7 6995 52Tone | RU37 -3.65 -0.03 -3.68 <-1.00 | PASS
106Tone | RUS3 -3.56 -0.03 -3.59 <-1.00 | PASS
26Tone | RUO -4.6 -1.04| -5.64 <-1.00 | PASS
Ant8 6995 52Tone | RU37 -4.16 -1.04| -5.20 <-1.00 | PASS
106Tone | RU53 -4.07 -1.04| -5.11 <-1.00 | PASS
26Tone | RUO -1.20 -0.51 -1.71 <-1.00 | PASS

total 6995 52Tone | RU37 -0.89 -0.51 -1.40 <-1.00 | PASS
106Tone | RU53 -0.80 -0.51 -1.31 <-1.00 | PASS
26Tone | RU8 -3.8 -0.03 -3.83 <-1.00 | PASS

Ant7 7095 52Tone | RU40 -4.87 -0.03 -4.90 <-1.00 | PASS
106Tone | RU54 -4.3 -0.03 -4.33 <-1.00 | PASS
26Tone | RU8 -5.62 -1.04 -6.66 <-1.00 | PASS
Ant8 7095 52Tone | RU40 -5.31 -1.04 -6.35 <-1.00 | PASS
106Tone | RU54 -4.86 -1.04 -5.90 <-1.00 | PASS
26Tone | RU8 -1.61 -0.51 -2.12 <-1.00 | PASS
total 7095 52Tone | RU40 -2.07 -0.51 -2.58 <-1.00 | PASS
106Tone | RU54 -1.56 -0.51 -2.07 <-1.00 | PASS
26Tone | RU8 | -17.11 |-0.03| -17.14 <-1.00 | PASS
52Tone |RU40| -17.05 |(-0.03| -17.08 <-1.00 | PASS

Ant7 7115
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106Tone|RU54| -16.98 |-0.03| -17.01 <-1.00 | PASS
26Tone | RU8 | -19.25 |-1.04| -20.29 <-1.00 | PASS
Ant8 7115 52Tone |RU40| -19.29 |-1.04| -20.33 <-1.00 | PASS
106Tone|RU54 | -19.24 |-1.04| -20.28 <-1.00 | PASS
26Tone | RU8 | -14.95 |-0.51| -15.46 <-1.00 | PASS
total 7115 52Tone |RU40| -15.02 |(-0.51| -15.53 <-1.00 | PASS
106Tone|RU54 | -15.04 |-0.51| -15.55 <-1.00 | PASS
Ant7 5965 |[242Tone| RU61 -5.7 1.52 -4.18 <-1.00 | PASS
Ant8 5965 |[242Tone| RU61 -7.51 1.68 -5.83 <-1.00 | PASS
total 5965 |[242Tone|RU61 -3.50 1.60 -1.90 <-1.00 | PASS
Ant7 6205 |242Tone| RU6G1 -6.5 1.52 -4.98 <-1.00 | PASS
Ant8 6205 |242Tone| RU6G1 -6.75 1.68 -5.07 <-1.00 | PASS
total 6205 |242Tone| RU6G1 -3.61 1.60 -2.01 <-1.00 | PASS
Ant7 6405 |242Tone| RU6G2 -6.38 1.52 -4.86 <-1.00 | PASS
Ant8 6405 |242Tone| RU6G2 -6.44 1.68 -4.76 <-1.00 | PASS
total 6405 |242Tone| RU6G2 -3.40 1.60 -1.80 <-1.00 | PASS
Ant7 6445 |242Tone| RU6G1 -5.64 -0.80 -6.44 <-1.00 | PASS
Ant8 6445 |242Tone | RU6G1 -5.7 0.20 -5.50 <-1.00 | PASS
total 6445 |242Tone| RU6G1 -2.66 -0.27 -2.93 <-1.00 | PASS
Ant7 6485 |242Tone| RU6G1 -5.87 -0.80 -6.67 <-1.00 | PASS
Ant8 6485 |242Tone| RU6G1 -5.94 0.20 -5.74 <-1.00 | PASS
total 6485 |242Tone| RU6G1 -2.89 -0.27 -3.16 <-1.00 | PASS
Ant7 6525 |242Tone| RU6G2 -5.61 -0.80 -6.41 <-1.00 | PASS
Ant8 6525 |242Tone| RU6G2 -5.84 0.20 -5.64 <-1.00 | PASS
11AX40MIMO | total 6525 |242Tone| RU6G2 -2.71 -0.27 -2.98 <-1.00 | PASS
Ant7 6565 [242Tone| RU6G1 -4.67 0.58 -4.09 <-1.00 | PASS
Ant8 6565 |242Tone| RU6G1 -4.74 -0.70 -5.44 <-1.00 | PASS
total 6565 |242Tone| RU6G1 -1.69 -0.01 -1.70 <-1.00 | PASS
Ant7 6685 |242Tone| RUG1 -4.32 0.58 -3.74 <-1.00 | PASS
Ant8 6685 |242Tone| RUG1 -4.83 -0.70 -5.53 <-1.00 | PASS
total 6685 |242Tone| RU6G1 -1.56 -0.01 -1.57 <-1.00 | PASS
Ant7 6845 |242Tone| RU62 -4.24 0.58 -3.66 <-1.00 | PASS
Ant8 6845 |242Tone| RUG2 -4.19 -0.70 -4.89 <-1.00 | PASS
total 6845 |242Tone| RU62 -1.20 -0.01 -1.21 <-1.00 | PASS
Ant7 6885 |242Tone| RU62 -3.96 0.58 -3.38 <-1.00 | PASS
Ant8 6885 |242Tone| RU62 -4.98 -0.70 -5.68 <-1.00 | PASS
total 6885 |242Tone| RU62 -1.43 -0.01 -1.44 <-1.00 | PASS
Ant7 6925 |242Tone| RUG1 -4.02 -0.03 -4.05 <-1.00 | PASS
Ant8 6925 |242Tone| RU6G1 -5.16 -1.04 -6.20 <-1.00 | PASS
total 6925 |242Tone| RU6G1 -1.54 -0.51 -2.05 <-1.00 | PASS
Ant7 7005 |242Tone| RU6G1 -4.05 -0.03 -4.08 <-1.00 | PASS
Ant8 7005 |242Tone| RU6G1 -5.14 -1.04 -6.18 <-1.00 | PASS
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total 7005 |242Tone| RUG1 -1.55 -0.51 -2.06 <-1.00 | PASS
Ant7 7085 |242Tone| RU62 -3.56 -0.03 -3.59 <-1.00 | PASS
Ant8 7085 |242Tone| RU62 -4.37 -1.04 -5.41 <-1.00 | PASS
total 7085 |242Tone| RU6G2 -0.94 -0.51 -1.45 <-1.00 | PASS
Ant7 5985 |484Tone| RU6G5 -6.92 1.52 -5.40 <-1.00 | PASS
Ant8 5985 |484Tone| RU6G5 -7.98 1.68 -6.30 <-1.00 | PASS
total 5985 |484Tone| RU6G5 -4.41 1.60 -2.81 <-1.00 | PASS
Ant7 6225 |484Tone| RU6G5 -6.39 1.52 -4.87 <-1.00 | PASS
Ant8 6225 |484Tone| RU6G5 -6.54 1.68 -4.86 <-1.00 | PASS
total 6225 |484Tone| RU6G5 -3.45 1.60 -1.85 <-1.00 | PASS
Ant7 6385 |484Tone| RU6G6 -7.14 1.52 -5.62 <-1.00 | PASS
Ant8 6385 |484Tone| RU6G6 -6.38 1.68 -4.70 <-1.00 | PASS
total 6385 |484Tone| RU6G6 -3.73 1.60 -2.13 <-1.00 | PASS
Ant7 6465 |484Tone| RU6GS -5.22 -0.80 -6.02 <-1.00 | PASS
Ant8 6465 |484Tone| RU6GS -5.79 0.20 -5.59 <-1.00 | PASS
total 6465 |484Tone| RU6GS -2.49 -0.27 -2.76 <-1.00 | PASS
Ant7 6545 |484Tone | RUG6 -5.11 -0.80 -5.91 <-1.00 | PASS
Ant8 6545 |484Tone | RUG6 -5.39 0.20 -5.19 <-1.00 | PASS
total 6545 |484Tone | RUG6 -2.24 -0.27 -2.51 <-1.00 | PASS
Ant7 6625 |484Tone| RU6GS -5.41 0.58 -4.83 <-1.00 | PASS
11AX80MIMO | Ant8 6625 |484Tone| RU6GS -5.66 -0.70 -6.36 <-1.00 | PASS
total 6625 |484Tone| RU6GS -2.52 -0.01 -2.53 <-1.00 | PASS
Ant7 6705 |484Tone| RU6GS -4.57 0.58 -3.99 <-1.00 | PASS
Ant8 6705 |484Tone| RU6GS -4.79 -0.70 -5.49 <-1.00 | PASS
total 6705 |484Tone| RU6GS -1.67 -0.01 -1.68 <-1.00 | PASS
Ant7 6785 |484Tone| RUG6 -4.38 0.58 -3.80 <-1.00 | PASS
Ant8 6785 |484Tone| RUG6 -4.6 -0.70 -5.30 <-1.00 | PASS
total 6785 |484Tone| RUG6 -1.48 -0.01 -1.49 <-1.00 | PASS
Ant7 6865 |484Tone| RUG6 -4.73 0.58 -4.15 <-1.00 | PASS
Ant8 6865 |484Tone| RUG6 -4.83 -0.70 -5.53 <-1.00 | PASS
total 6865 |484Tone| RUG6 -1.77 -0.01 -1.78 <-1.00 | PASS
Ant7 6945 |484Tone| RUG5 -4.01 -0.03 -4.04 <-1.00 | PASS
Ant8 6945 |484Tone | RUG5 -4.98 -1.04 -6.02 <-1.00 | PASS
total 6945 |484Tone | RUG5 -1.46 -0.51 -1.97 <-1.00 | PASS
Ant7 7025 |484Tone| RUG6 -4.42 -0.03 -4.45 <-1.00 | PASS
Ant8 7025 |484Tone| RUG6 -4.7 -1.04 -5.74 <-1.00 | PASS
total 7025 |484Tone| RUG6 -1.55 -0.51 -2.06 <-1.00 | PASS
Ant7 6025 |996Tone| RUG7 -6.22 1.52 -4.70 <-1.00 | PASS
Ant8 6025 [996Tone | RU6G7 -7.17 1.68 -5.49 <-1.00 | PASS
11AX160MIMO| total 6025 [996Tone | RU6G7 -3.66 1.60 -2.06 <-1.00 | PASS
Ant7 6185 |996Tone| RU6G7 -5.75 1.52 -4.23 <-1.00 | PASS
Ant8 6185 |996Tone| RU6G7 -6.1 1.68 -4.42 <-1.00 | PASS
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total 6185 |996Tone| RUG7 -2.91 1.60 -1.31 <-1.00 | PASS
Ant7 6345 |996Tone | RU6G8 -6.3 1.52 -4.78 <-1.00 | PASS
Ant8 6345 |996Tone | RU6G8 -6.7 1.68 -5.02 <-1.00 | PASS
total 6345 |996Tone | RU6G8 -3.49 1.60 -1.89 <-1.00 | PASS
Ant7 6505 [996Tone | RU6G7 -4.15 -0.80 -4.95 <-1.00 | PASS
Ant8 6505 [996Tone | RU6G7 -4.52 0.20 -4.32 <-1.00 | PASS
total 6505 [996Tone | RU6G7 -1.32 -0.27 -1.59 <-1.00 | PASS
Ant7 6665 [996Tone| RU6GS -4.73 0.58 -4.15 <-1.00 | PASS
Ant8 6665 [996Tone | RU6GS -5.43 -0.70 -6.13 <-1.00 | PASS
total 6665 [996Tone| RU6GS -2.06 -0.01 -2.07 <-1.00 | PASS
Ant7 6825 [996Tone | RU6G7 -4.39 0.58 -3.81 <-1.00 | PASS
Ant8 6825 [996Tone| RU6G7 -4.52 -0.70 -5.22 <-1.00 | PASS
total 6825 [996Tone | RU6G7 -1.44 -0.01 -1.45 <-1.00 | PASS
Ant7 6985 [996Tone | RUGS -3.86 -0.03 -3.89 <-1.00 | PASS
Ant8 6985 [996Tone | RUGS -4.6 -1.04| -5.64 <-1.00 | PASS
total 6985 |996Tone | RUGS -1.20 -0.51 -1.71 <-1.00 | PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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